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Applicant : PRIOR OUTDOOR CO., LIMITED

Address : YIWU CITY, ZHEJIANG, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:
Product Name : FABRIC OF THE YOGA HAMMOCK

Model : P-YH-01

Brand : PRIOR FITNESS

Manufacturer : PRIOR OUTDOOR CO., LIMITED

Address : YIWU CITY, ZHEJIANG, CHINA

Date of Sample Received : Nov. 03, 2017

Test period : Nov. 03, 2017 - Nov. 08, 2017

Test requested : As specified by client, to determine Breaking strength test and Colour fastness to

laundering with the submitted sample.

Test method : Please refer to next page.

Test result : Please refer to next page.

Tested by: Reviewed by:

Approved by: Date: Nov. 08, 2017
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Test Result:

Breaking Strength Test (Grab Test) ( ASTM D 5034-09(2017) )

Sample Description Yellow cloth

Test Conditions

Detection Environmental: 20℃, 65% R·H;

Sample width:100mm

Gauge length: 75 mm;

Stretching speed: 300 mm/min;

Test Results / N
Lengthwise 332

Crosswise 311

Remark: The test result is the maximum force at sample break down point.

Colour fastness to laundering (AATCC 61-2013)

Sample Description Yellow cloth

Test method 1A
Test result (grade)：

Change in color 4.5

Staining on
Multi-fiber
Stripe:

Acetate 4.5

Cotton 4.5

Nylon 4.5

Polyester 4.5

Acrylic 4.5

Wool 4.5

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is
bad and 5 is good.

Note: The test results or data in this report will be used only for education, scientific research,

enterprise product development and internal quality control or other purposes.
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Photograph of Sample:

***End of Report***


